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1 INFORMATION

1.1 Test Item

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Name :

Panasonic

FCCID:

ACJ96NKX-PRXA10

Industry Canada ID :

216A-KXPRXA10

Model/version :

KX-PRXA10

Serial number :

/

Hardware identity and/or version:

KX-PRXA10xxR-UM

Software identity and/or version :

US_SW2316

Frequency Range :

2412 — 2462 MHz (802.11b/g/n HT20)
2422 — 2452 MHz (802.11n HT40)

Number of Channels :

1lor7

Operating Modes :

IEEE 802.11 b/g/n (HT20 and HT40)

Type of Modulation :

Digital (DSSS, OFDM)

User Frequency Adjustment :

None

Conducted Output Power :

129 mW (Peak)

Type of Power Supply :

Secondary Battery (3.7V Li-lon)

Desktop Charger :

Desktop Charger PNLC1049 with AC Adaptor PNLV226

Antenna Connector :

None (Integral)

Number of Antennas :

1

Antenna Diversity Supported :

No

Description of Test Item

The EUT is a digital cordless phone integrated with WLAN, UPCS and Bluetooth. This report covers only the
WLAN part, UPCS and Bluetooth parts are covered by separate test reports. The WLAN part operates in the
2.4GHz frequency band only and uses 802.11b/g/n (HT20 and HT40) modulation. The WLAN mode is for
connection to a WLAN router or access point only and can not be used with the associated UPCS base

station.

Exposure Evaluation

The EUT is a portable device and is designed to be held to ear when used. A test reports with the measured
SAR values for this configurations is submitted with the application.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

1.2 Test Environment
121 Normal test condition
Temperature: 20.8-23.3°C
Relative humidity: 23-43%
Normal test voltage: 3.7 V DC (secondary battery)

The values are the limit registered during the test period.

1.3 Test Engineer(s)

G.Suhanthakumar

1.4 Test Equipment

See list of test equipment in clause 6.
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TEST REPORT

FCC Part 15.247

Ne m ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for the purpose of demonstrating compliance with FCC CFR 47 Part 15, paragraph
15.247 and Industry Canada RSS-210 Issue 8.

Radiated tests were conducted in accordance with ANSI C63.4-2003 and KDB 558074 D01 DTS
Measurement Guidance v03r01. The radiated tests were made in a semi-anechoic chamber at measuring
distances of 3m and 10m.

A description of the test facility is on file with the FCC and Industry Canada.

X New Submission X Production Unit
[] Class Il Permissive Change ] Pre-production Unit
DTS Equipment Code [] Family Listing

@emko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties. Nemko Group accepts no responsibility for damages suffered by any third party as a result of decisions made or actions
based on this report.
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

2.2 Test Summary

Name of test FCC Part 15 RSS-210 Issue 8 Result
reference reference
Supply Voltage Variations 15.31(e) 8 (RSS-GEN) Complies
Number of Operating Frequencies 15.31(m) A8.1 Complies
Antenna Requirement 15.203 7.1.4 (RSS-GEN) | Complies
Power Line Conducted Emission 15.107(a) 7.2.2 (RSS-GEN) | Complies
15.207(a)
Channel Separation 15.247(a)(1) A8.1 N/A
Pseudorandom Hopping Algorithm 15.247(a)(1) A8.1 N/A
Time of Occupancy 15.247(a)(1)(iii) A8.1 N/A
Occupied Bandwidth N/A A8.1 No requirement
Minimum 6 dB Bandwidth 15.247(a)(2) A8.2 Complies
Peak Power Output 15.247(b) A8.4 Complies
Power Spectral Density 15.247(d) A8.2 Complies
Spurious Emissions (Antenna Conducted) 15.247(c) A8.5 Complies1
Spurious Emissions (Radiated) 15.247(c) A8.5 Complies
15.109(a)
15.209(a)

! The tested equipment has integrated antennas only.

2.3 Description of modification for Modification Fi ling

Not applicable.

2.4 Comments

All ports were populated during spurious emission measurements.

2.5 Family List Rational

Not Applicable.
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TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

3 TEST RESULTS

3.1 Power Line Conducted Emissions

Para. No.: 15.207 (a)

Test Performed By: G.Suhanthakumar Date of Test: 12 . Nov 2013
Measurement procedure: ANSI C63.4-2009 using 50  pH/50 ohms LISN.
Test Results: Complies
Measurement Data for battery charger cradle: See at tached graph, (Peak detector).

Charger PNLC109 with Power Adaptor PNLV226, 120V 60 Hz
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TEST REPORT
FCC Part 15.247
Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Frequency Level Af Limit Margin Det  IPosition Verdic t
[MHz] [dBuV] [dB] [dBuV] [dB] [Pass/Fail]
0.150000 30.40 10.10 66.00 35.60 QP N Pass
0.330000 36.30 10.20 59.50 23.20 QP L1 Pass
0.395000 36.30 10.20 58.00 21.70 QP L1 Pass
0.505000 33.90 10.20 56.00 22.10 QP L1 Pass
0.575000 30.70 10.20 56.00 25.30 QP L1 Pass
0.780000 35.80 10.20 56.00 20.20 QP L1 Pass
1.185000 34.10 10.20 56.00 21.90 QP L1 Pass
1.620000 33.60 10.30 56.00 22.40 QP L1 Pass
1.830000 33.50 10.20 56.00 22.50 QP L1 Pass
2.675000 35.90 10.30 56.00 20.10 QP L1 Pass
2.830000 36.00 10.30 56.00 20.00 QP L1 Pass
3.870000 35.80 10.30 56.00 20.20 QP L1 Pass
4.835000 32.20 10.40 56.00 23.80 QP L1 Pass
0.150000 17.40 10.10 56.00 38.60 AV Pass
0.215000 15.40 10.10 53.00 37.60 AV Pass
0.330000 24.00 10.20 49.50 25.50 AV L1 Pass
0.395000 22.50 10.20 48.00 25.50 AV L1 Pass
0.505000 25.20 10.20 46.00 20.80 AV L1 Pass
0.575000 21.00 10.20 46.00 25.00 AV L1 Pass
0.780000 26.10 10.20 46.00 19.90 AV L1 Pass
1.185000 25.90 10.20 46.00 20.10 AV L1 Pass
1.620000 25.70 10.30 46.00 20.30 AV L1 Pass
1.830000 25.50 10.20 46.00 20.50 AV L1 Pass
2.675000 27.60 10.30 46.00 18.40 AV L1 Pass
2.830000 27.60 10.30 46.00 18.40 AV L1 Pass
3.870000 26.90 10.30 46.00 19.10 AV L1 Pass
4.835000 23.30 10.40 46.00 22.70 AV L1 Pass
6.185000 18.10 10.50 50.00 31.90 AV L1 Pass
8.255000 11.30 10.60 50.00 38.70 AV N Pass
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FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 247284-1

3.2 Occupied Bandwidth (99% BW)

Para. No.: 15.247 (a)(1)(iii)

Test Performed By: G.Suhanthakumar Date of Test: 12.Nov 2013

Test Results:  Complies

Measurement Data: 11 RF channels in use

Modulation type Occupied Bandwidth / 99% BW (MHz)
and bitrate
Ch 06, 2437 MHz

802.11b, 1 Mbps 14.1

802.11b, 11 Mbps 13.9

802.11g, 6 Mbps 16.6

802.11g, 54 Mbps 16.5
802.11n, MCSO, 20MHz BW 17.7
802.11n, MCS7, 20MHz BW 17.7
802.11n, MCSO, 40MHz BW 35.9
802.11n, MCS7, 40MHz BW 35.9

Occupied Bandwith (99% BW) is reported for information only.

See attached graph.

Requirements:

Frequency hopping systems in the 2400 - 2483.5 MHz band shall use at least 15 non-overlapping channels.
No requirements for bandwidth for this frequency band.

No requirements for Digital Transmission Systems.
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TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

MultiView | Spectrum l - I
Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz -
o Att 2048 SWT _ 1.04ms VBW 300 kHz _Mode Auto Sweep LEVIERE IS
1 Occupied Bandwidth 99.0 %
MILL L] 0.03 dBm|
2.4394880 GHz
M1
e /\’JM‘/M /\’\/\-J\/J\JL—/M,\
-10 dBm Ww \/ \I/ uﬂ%}\”\
-20 dem IJ\/
-30 dBm )\/j\f \,\‘\
-40 dem f/ \\
. 4 Ms
50 dBm e
st | s A
-60 dem
70 dem
-80 dem
CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
Type | Ref | Trec | X-Value | Y-Value | Function | Function Result |
M1 1 2.439488 GHz 0.03 dBm
T1 1 2.429957 GHz -13.60 dBm Occ Bw 14.115884116 MHz
T2 1 2.4440729 GHz -13.73 dBrn
: 20.12.2013
]-[ ] Measuring... EUNEEEEED i 12:41:06 7
Occupied Bandwidth, 2437 MHz, 802.11b, 1Mbps
MultiView | Spectrum
Ref Level 10.00 dBrm  Offset 10.40 dB & RBW 100 kHz "
= Alt 20dE SWT  1.04ms  VBW 300 kHz Mode Auto Sweep LML B0 )
1 Occupied Bandwidth
]
M1 2,4367600 GHz
0 dBm T
WWW A
-10 dBm nﬂ\;ﬁfw HVM
20 dem /ﬂ i
-30 dem JJW \\q
-40 dem /J‘( \
50 dem v “ﬁwv e
Lo A=
-60 dem
70 dem
-0 dem
CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
11 1 2.43676 GH:z 1.29 dBm
T1 1 2.430047 GHz -13.08 dBm Occ Bw 13.936063936 MHz
T2 1 2.443983 GHz -13.74 dBrm

J Measuring... WHNEREEED i

Occupied Bandwidth, 2437 MHz, 802.11b, 11Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

MultiView | Spectrum

Ref Level 10.00 dBm  Offset 10.40 dB & RBW 100 kHz -
= At 20dB SWT  1.04ms  VBW 300 kHz Mode Auto Sweep B B iy
1 Occupied Bandwidth

1
2.4436230 GHz

0 dBm

-10 dBm

-20 dBm / \
-30 dBm / \\

TR V"WUWW

50 dBm
50 dBm
70 dBm
-50 dBm
CF 2,437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value Function | Function Result |
[ 1 2.443623 GH:z -1.83 dBm
T1 1 2.4286683 GHz -8.37 dBm Occ Bw 16.633366633 MHz
T2 1 2.4453017 GHz -8.47 dBm
]_[ J Measuring... WHNEREEED i 2”'1122:'329'?;2 y

Occupied Bandwidth, 2437 MHz, 802.11g, 6Mbps

MultiView | Spectrum | l = I

Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz

& Att 20dB  SWT 1.04 ms  WBW 300 kHz Mode Auto Sweep
1 Occupied Bandwidth 99.0 %

0 dBém T

o WWW WM
o |

SRR

Power BW (%)

MITL L] -0.36 dBm|
2.4438930 GHz

-50 dBm:

-60 dBm

-70 dBm

-80 dBm

CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz

2 Marker Table
Type | Ref | Trec | X-Value | Y-Value | Function | Function Result |
11 1 2.443892 GHz -0.36 dBm
T1 1 2.4287582 GHz -3.76 dBm Occ Bw 16.483516484 MHz
T2 1 2.4452418 GHz -4.15 dBm

]-[ ] Measuring... WHNREEEED i 2']:'[122_'323':_';3 /
:38: %

Occupied Bandwidth, 2437 MHz, 802.11g, 54Mbps
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MultiView | Spectrum

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Ref Level 10.00 dBm  Offset 10.40 dB & RBW 100 kHz
Att 20dB SWT 1.04 ms WBW 300 kHz
1 Occupied Bandwidth

- Mode Auto Sweep

Power BW (%)

0 dam

1
2.4436230 GHz
M1

WWW

-10 dBm

IS

-20 dBm

-30 dBm

o

-50 dBm

WY

-60 dBm:

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts 3.0 MHz/

Span 30.0 MHz

2 Marker Table

Type | Ref | Trc | X-Value | Y-Value | Function |

Function Result |

2.443623 GHz
2.4281588 GHz
2.4458412 GHz

M1 1
T1 1
T2 1

-1.75dBm
-6.55 dBm
-6.16 dBm

Occ Bw

17.682317682 MHz

1

Occupied Bandwidth, 2437 MHz, 802.11n, MCSO0, 20MHz BW

MultiView | Spectrum

J Measuring... EENEREERD ik

03.12.2013
14:27:49 2

Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz

& Att 20dB  SWT 1.04 ms  WBW 300 kHz Mode Auto Sweep
1 Occupied Bandwidth 99.0 %

Power BW (%)

-1.13 dBm

MIL[L]
2.4451220 GHz

M1

oy

-10 dBm:
-20 dBm / L\l\\
-30 dBm

AT KA
-50 dém
-50 dzm
70 dem
-30 dam
CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
2 Marker Table
Type | Ref | Trec | X-Value | Y-Value | Function | Function Result |
11 1 2.445122 GHz -1.13 dBm
T1 1 2.4281588 GHz -3.05 dBm Occ Bw 17.682317682 MHz
T2 1 2.4458412 GHz -4.51 dBm
]-[ ] Measuring... WHNREEEED i D3ﬁ2:'223'::';g %
Occupied Bandwidth, 2437 MHz, 802.11n, MCS7, 20MHz BW
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TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

MultiView | Spectrum

Ref Level 10.00 dBrm  Offset 10.40 dB & RBW 100 kHz

& ALt 20dB SWT 1.07 ms  VBW 300 kHz Mode Auto Sweep
1 Occupied Bandwidth

Power BW (%)

L1
2,4404770 GHz
0 dBrmn T
Tt Wrwww«wwww W"MMWMW T
-10 dBm MW
-20 dBm

/ \
/ X

-50 dBm

-60 dBm:

-70 dBm

-80 dBm

CF 2.437 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table

Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.440477 GHz -4.78 dBm

T1 1 2.4190779 GHz -9.90 dBm Occ Bw 35.904095904 MHz
T2 1 2.454982 GHz -9.84 dBm

o 03.12.2013
Measuring... EENEREERD ik
14:23:37 2

Occupied Bandwidth, 2437 MHz, 802.11n, MCS0, 40MHz BW

MultiView | Spectrum
Ref Level 10.00 dBm  Offset 10.40 dB & RBW 100 kHz -
= At 20dB SWT  1.07 ms _ VBW 300 kHz Mode Auto Sweep B B iy
1 Occupied Bandwidth
LL]
2,4410160 GHz

0 dBrmn LGEY

nMmem NMWMWMMMWWWQ
-10 dBm ! f
-20 dBm

/ |
/ 5
oy

-50 dBm

-60 dBm:

-70 dBm

-80 dBm

CF 2.437 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table

Type | Ref | Trc | X-Value | Y-Value | Function | Function Result |
M1 1 2.441016 GHz -3.59 dBm

T1 1 2.4190779 GHz -8.93 dBm Occ Bw 35.904095904 MHz
T2 1 2.454982 GHz -9.59 dBm

: 03.12.2013
Measuring... EUANRREND 96
14:22:45 4

Occupied Bandwidth, 2437 MHz, 802.11n, MCS7, 40MHz BW
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3.3 Minimum 6 dB Bandwidth (DTS Bandwidth)

Para. No.: 15.247 (a)(2)

TEST REPORT
FCC Part 15.247
Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Test Performed By: G.Suhanthakumar

Date of Test: 12

.Nov 2013

Test Results: Complies

Measurement Data:

Modulation type
and bitrate

Measured DTS Bandwidth (MHz)

Ch 6, 2437 MHz

802.11b, 1 Mbps 10.1
802.11b, 11 Mbps 10.7
802.11g, 6 Mbps 16.6
802.11g, 54 Mbps 16.6
802.11n, MCSO0, 20MHz BW 17.9
802.11n, MCS7, 20MHz BW 17.9
802.11n, MCSO0, 40MHz BW 36.4
802.11n, MCS7, 40MHz BW 36.5

Tested according to KDB 558074 D01 DTS Meas Guidance v03r01, Section 8.1

Requirements:

For Digital Transmission Systems in the 2400-2483.5 MHz band the minimum 6 dB bandwidth shall be at

least 500 KHz.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 247284-1

MultiView | Spectrum | o I

Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz

o Att 10dB  SWT __ 1.04ms  VBW 300 kHz _Mode Auto Sweep sdioe) i itolr &4
1 Frequency Sweep -10.1 MH=
OZLL] -1.51 dB
-10.10000 MHz
. Ny M1[1] -3.60 dBm|

; et 'w”w"w{u 7T 2.44203500 GHz

i y/ Ww n
W N,
30 dam Iy .
— ¥ 4
508 j/ \\ it

A
-0 dBm
-70 dem
-80 dem
CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
ﬂ ] measuring... @ENNNNRRD We 20.12.2019 y

6 dB Bandwidth, 2437 MHz, 802.11b, 1Mbps

Multiview 5| Spectrum - I

Ref Level 10.00 dBrm  Offset 10.40 dB & RBW 100 kHz
Delta Marker 2

& ALt 10dB  SWT 1.04 ms  VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep -10.699 MHZz e

Dzl 1.62 dB
-10.69900 MHz
0de P M1[1] -6.87 dBm
m 2.44266400 GHz
I S A
-10 dBm: a

o My
-20 dBm i

-30 dBm

-40 dBm

-50 dBm {Jv 1'\\ Aal P fa (Y

[ b ek b
-60 dBm
-70 dBm
-80 dBm
CF 2,437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
— — — — m—————
]_[ J Measuring... EENEREERD ik 2011223240;2 %

6 dB Bandwidth, 2437 MHz, 802.11b, 11Mbps
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FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 247284-1

MultivView ©5| Spectrum - I
Ref Level 10.00 dBrm  Offset 10.40 dB & RBW 100 kHz

® Att 20dB  SWT  1.04ms VBW 300 kHz Mode Auto Sweep Delta Marker 2
T Frequency Sweep -16.633 MHz
P FARY] .67 dB
-16.63300 MHz
M1[1] -8.26 dBm|
0 dBm

2.44530200 GHz

- ) WMM%W WMWWW
20dem

S Y
40 dem——} / \(\m P P [

WWU AT

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
Se— — — —

H ] Measuring... WNNRNNAED W6 s y
Z

6 dB Bandwidth, 2437 MHz, 802.11g, 6Mbps

MultiView | Spectrum | [ _]7
Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz
Delta Marker 2

& Att 20dB  SWT 1.04 ms  WBW 300 kHz Mode Auto Sweep
1T Frequency Sweep -16.573 MHZz W

OZLL] -1.00 dB
-16.57300 MHz
M1[1] -7.20 dBm|
0 dém 2.44527200 GHz
\AMW i
DM
-10 dem \\
-20 dBm
-30 dem

-40 dBm W W W

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz

o 20.12.2013
Measuring... EUNEEEEED i
12:37:04 7

6 dB Bandwidth, 2437 MHz, 802.11g, 54Mbps
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TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 247284-1

MultiView | Spectrum | o I

Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz

= Att 20dB  SWT 104 ms  VBW 300 kHz Mode Auto Sweep sdioe) i itolr &4
1 Frequency Sweep -17.862 MH=z
DZL1] 0.36 dB
-17.8620 MHz|
M1[1] -8,70 dBm|
0 dém

2.4459310 GHz|
| WWW ey i
-10 dBm
-20 dBm rrr[ \\4
-30 dBm

-50 dBm

-60 dbim

-70 dBm

-80 dem

CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
ﬂ ] Measuring... NNNNNRRD We s y

6 dB Bandwidth, 2437 MHz, 802.11n, MCSO0, 20MHz BW

Multiview 5| Spectrum - I
Ref Level 10.00 dBrm  Offset 10.40 dB & RBW 100 kHz
Delta Marker 2

& ALt 20dB SWT 1.04 ms  VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep -17.862 MHZz e

oZL 1.47 dB
-17.8620 MHz
M1[1] -8.86 dBm
0 dem

M{M‘\[‘ 2.4459310 GHz|
EWW\/\M\W\(\W W i
-10 dem

-20 dBm

-30 dBm / \
i S

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
h— — — — —

- 03.12.2013
Measuring... EUANRREND 96
14:30:02 %

6 dB Bandwidth, 2437 MHz, 802.11n, MCS7, 20MHz BW
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TEST REPORT

FCC Part 15.247

Ne m ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

MultiView | Spectrum | o I

Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz

o Att 20dB  SWT _ 1.03ms  VBW 300 kHz Mode Auto Sweep Delta Marker 2
1 Frequency Sweep -36.414 MH=z
DZL1] -1.39 dB
-36.4140 MHz|
M1[1] -11.11 dBm
0 dém

2,4551820 GHz

o fm WWWWWM Wwwmmwmmwwwwwi

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz

o 03.12.2013
Measuring... EUNEEEEED i
14:18:24 7

6 dB Bandwidth, 2437 MHz, 802.11n, MCSO0, 40MHz BW

Multiview 5| Spectrum - I
Ref Level 10.00 dBrm  Offset 10.40 dB & RBW 100 kHz
Delta Marker 2

& ALt 20dB SWT 1.08 ms  VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep -36.464 MHZ e

oZL 0.29 dB|

-36.4640 MHz|

M1[1] -10.97 dBm

0 dem 2.4552320 GHz

o aem e by e LU T

v \
Y }

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
Se— — — —

o 03.12.2013
Measuring... EENEREERD ik
14:20:20 %

6 dB Bandwidth, 2437 MHz, 802.11n, MCS7, 40MHz BW
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TEST REPORT

FCC Part 15.247
Nem ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

3.4 Average Output Power (RMS)

AVERAGE OUTPUT POWER FOR IEEE 802.11 b [dBm]

Data Rate [Mbit/s]

Mode Freq. [MHZz]

[ 1 2 55 11
115 115 115 115
115 115 115 115
8.1 8.1 8.1 8.1

Table 1: Conducted output power values for b-mode

AVERAGE OUTPUT POWER FOR IEEE 802.11 g [dBm]

Frequency Data Rate [Mbit/s]

[MHZ] 9 12 18 24 36 48 54
12.7 12.7 | 127 | 127 | 126 | 127 | 127
12.8 12.8 | 129 | 128 | 127 | 126 | 1238
8.7 8.7 8.8 8.6 8.8 8.8 8.8

Mode

Table 2: Conducted output power values for g-mode

AVERAGE OUTPUT POWER FOR IEEE 802.11 n [dBm]

Frequency Data Rate [Mbit/s]

[MHZ] MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7
127 | 128 | 127 | 127 | 127 | 127 | 127
126 | 127 | 127 | 128 | 128 | 128 | 1238
8.6 8.6 8.6 8.6 8.6 8.6 8.6
121 | 121 12 121 | 120 | 121 | 120
127 | 127 | 127 | 127 | 127 | 129 | 126
8.4 8.4 8.4 8.4 8.4 8.4 8.4

Mode

Table 3: Conducted output power values for n-mode

Output Power values above are measured RMS with a R&S NRP-Z81 Wideband Power Sensor with the EUT
transmitting at 100% Duty Cycle. The values are reported only for consistency with the SAR report.
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TEST REPORT

FCC Part 15.247
N em ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

3.5 Tune-Up Information

Maximum Transmit Output Power [dBm]

2.45 GHz range

b-mode g-mode n-mode

IEEE 802.11 12.0 13.0 13.0

Table 4: Maximum transmit output power values
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TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

(@emko

3.6

Para. No.: 15.247 (b)

Peak Power Output

Test Results: Complies

Measurement Data:

Carrier Frequency Maximum Conducted Output Power, dB m
802.11b, 11 Mbps |802.11g, 54 Mbps | 802.11n, MCS7, 802.11n, MCS7,
20Mhz BW 40MHz BW
2412 MHz 17.5 19.6 20.4 20.2"
2437 MHz 18.4 20.7 20.4 20.0"
2462 MHz 13.5 16.9 16.6 16.4"
Carrier Frequency Maximum EIRP, dBm

802.11b, 11 Mbps

802.11¢, 54 Mbps

802.11n, MCS7,

802.11n, MCS7,

20Mhz BW 40MHz BW
2412 MHz 16.6 21.1 20.9 20.7+2
2437 MHz 19.9 20.5 19.7 19.3%?
2462 MHz 10.0 12.5 10.9 10.9"2

Carrier Frequency

Maximum Antenna Gain, dBi

802.11b, 11 Mbps |802.11g, 54 Mbps | 802.11n, MCS7, 802.11n, MCS7,
20Mhz BW 40MHz BW
2412 MHz -0.9 1.5 0.5 0.5
2437 MHz 1.5 0.2 -0.7 -0.7%*
2462 MHz 35 -4.4 -5.7 5.7

! Upper and Lower channel for 40MHz Mode are 2422 MHz and 2452 MHz respectively
Antenna Gain values for 40MHz Mode are measured with 20MHz Mode

Tested according to KDB 558074 D01 DTS Meas Guidance v03r01, Section 9.1.1

EIRP is calculated according to KDB 558074 D01 DTS Meas Guidance v03r01, Section 12.2.2. (e)

The maximum field strength is obtained in XZ plane and Vertical polarization

See attached plots.

Detachable antenna?

If detachable, is the antenna connector non-standard?

Type of antenna connector: N/A

Requirements:

The maximum peak output power shall not exceed the following limits:

[ Yes
[ Yes

For Digital Transmission Systems in the 2400 - 2483.5 MHz band: 1 Watt

X No
] No

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power from the intentional
radiator shall be reduced below the stated value above by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.
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| Spectrum

Ref Level 20.00 dBm  Offset 10.40 dB ® RBW 1 MHz

TEST REPORT
FCC Part 15.247
Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

& Att 10dB  SWT 1.0l ms  VBW 3 MHz

Mode Auto Sweep

10 dBm

0 darm

-10 dBm:

-20 dBm

-30 dBm

WMWM

-50 dBm:

-60 dBm

-70 dBm

CF 2,412 GHz

1001 pts
2 Result Summary

3.0 MHz/

Span 30.0 MHz

None
Channel | Bandwidth |

Offset
Tx1 (Ref) 18,000 MHz

Tx Total

17.53 dbm

17.53 dBm

I

Conducted Output Power, 2412 MHz, 802.11b, 11Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring... m ' 12:12:18 4
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* RBW 1 MHz
VBW 3 MHz

Ref 120 dBuv/m * Att 10dB SWT 2.5 ms

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Marker 1 [T1 ]
104.10 dBuVv/ n
2.413362179 GHz

—110

1

—100

=]

—90 I~

G 80

—70 /

~60

—50

TDF

—40

—30

3DB
AC

Center 2.412 GHz

Tx Channel

2.5 MHz/

Bandwidth 18 MHz Power 11

Date: 5.NOV.2013 09:04:25

Radiated Output Power, 2412 MHz, 802.11b, 11Mbps (M ax: VP)

Nemko Norway, Instituttveien 6, Kjeller, Norway

Span 25 MHz

1.84 dBpV/m
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TEST REPORT
FCC Part 15.247
Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

| Spectrum

(-]

Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz

® ALt 10 dB  SWT 1.01 ms  W¥BW 3 MHz Mode Auto Sweep

10 dBm

0dBm

-10 dBm

-20 dBm //
-30 dBm

b |

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2,412 GHz 1001 pts 3.0 MHz/

Span 30.0 MHz

2 Result Summary None

Channel | Bandwidth | Offset | Po

Txl (Ref) 18,000 MHz 19.56 dBm

Tx Total 19. m

n Measuring...

Conducted Output Power, 2412 MHz, 802.11g, 54Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway

12:21:06 %
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

* Marker 1 [T1
@ MARKER 1 RBW 1 MHz arker 1 [T1]

VBW 3 MHz 106.36 dBpV/ v
2.413722756 CHz - SWT 2.5 ms 2.413722756 GHz

110 ~

SRSy I EE——

—100

TDF

3DB
AC

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Tx Channel
Bandwidth 18 MHz Power 11 6.37 dBpVv/m

Date: 5.NOV.2013 09:41:16

Radiated Output Power, 2412 MHz, 802.11g, 54Mbps (M ax: VP)
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TEST REPORT
FCC Part 15.247

N e m ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Y
tH| Spectrum [ M I

Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz
= Att 10dB  SWT 1.01 ms VBW 3 MHz

Mode Auto Sweep

10 dBm
0dBm

-10 dBm /
-20 dBm J

-40 dBm
50 dBm
-60 dBm
70 dBm
CF 2.412 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset | |
Tx1 (Ref) 18,000 MHz 20.38 ﬁBm
Tx Total 20.38 dBm

n Measuring... 12:27:08 %

Conducted Output Power, 2412 MHz, 802.11n, MCS7
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@ MARKER 1
2.417929487 GHz

*

RBW 1 MHz
VBW 3 MHz
SWT 2.5 ms

TEST REPORT
FCC Part 15.247
Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Marker 1 [T1]

105.81 dBuV/ g

2.417929487 GHz

—110

1

—100

| = |

N

Center 2.412 GHz

Tx Channel
Bandwidth 18 MHz Power

Date: 5.NOV.2013 09:49:25

2.5 MHz/

11

Span 25 MHz

6.18 dBpV/m

Radiated Output Power, 2412 MHz, 802.11n, MCS7 (Max : VP)

Nemko Norway, Instituttveien 6, Kjeller, Norway

TDF

3DB
AC
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TEST REPORT
FCC Part 15.247
N em ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

tH| Spectrum [ M I
Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz
® ALt 10 dB  SWT 1.01 ms  W¥BW 3 MHz Mode Auto Sweep
1 ACLR
10 dBm
0 dem
-10 dBm

-20 dBm

-30 dBm /

ot

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz

1001 pts 3.0 MHz/ Span 30.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset | ng'tf; |
Tx1 (Ref) 18.000 MHz 18.42 dBm
Tx Tatal

18.42 dBm

1

Measuring...

12:14:45 2

Conducted Output Power, 2437 MHz, 802.11b, 11Mbps
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Ref 117 dBuv/m * Att 10dB

* RBW 1

MHz

VBW 3 MHz
SWT 2.5 ms

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Marker 1 [T1]
107.04 dBuVv/ g
2.438362179 GHz

1

—110

—100

]

[T

TDF

3DB
AC

Center 2.437 GHz

Tx Channel
Bandwidth 18 MHz Power

Date: 5.NOV.2013 09:57:48

Radiated Output Power, 2437 MHz, 802.11b, 11Mbps (M ax: VP)

Nemko Norway, Instituttveien 6, Kjeller, Norway

2.5 MHz/

11

Span 25 MHz

5.15 dBuVv/m
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TEST REPORT
FCC Part 15.247

N e m ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

tH| Spectrum [ M ]

Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz
= Att 10dB  SWT 1.01 ms VBW 3 MHz

Mode Auto Sweep

10 dBm

0dBm
-10 dBm /
-20 dBm
WMM//

oty i)
50 dem
-40 dBm
50 dBm
60 dBm
70 dBm
CF 2.437 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset | |
Tyl (Ref) 18.000 MHz 30.74 dBm
Tx Total 20.74 dBm

n Measuring... 12:20: 16 %

Conducted Output Power, 2437 MHz, 802.11g, 54Mbps
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

* Marker 1 [T1
@ MARKER 1 RBW 1 MHz arker 1 [T1]

VBW 3 MHz 105.23 dBpV/ v
2.431350962 CGHz o SWT 2.5 ms 2.431350962 GHz

—110 4

—100 e

TDF

3DB
AC

Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Tx Channel
Bandwidth 18 MHz Power 11 5.74 dBuVvV/m

Date: 5.NOV.2013 10:10:27

Radiated Output Power, 2437 MHz, 802.11g, 54Mbps (M ax: VP)
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TEST REPORT
FCC Part 15.247

N e m ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

| Spectrum v |
Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz
® ALt 10 dB  SWT 1.01 ms  W¥BW 3 MHz Mode Auto Sweep

10 dBm

0dBm

-10 dBm

-20 dBm /

22 g s

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1001 pts 3.0 MHz/

Span 30.0 MHz
2 Result Summary

MNonhe

Channel | Bandwidth | Offset | |
Tyl (Ref) 18.000 MHz 30.36 dBm

Tx Total 20.36 dBm

n Measuring...

12:28:14 2

Conducted Output Power, 2437 MHz, 802.11n, MCS7
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@ MARKER 1
2.432032051 GHz

*

RBW 1 MHz
VBW 3 MHz
SWT 2.5 ms

TEST REPORT
FCC Part 15.247
Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Marker 1 [T1]

104.24 dBpVv/ g

2.432032051 GHz

—110

—100

Center 2.437 GHz

Tx Channel
Bandwidth 18 MHz Power

Date: 5.NOV.2013 10:14:22

2.5 MHz/

11

Span 25 MHz

4.94 dBuV/m

Radiated Output Power, 2437 MHz, 802.11n, MCS7 (Max : VP)

Nemko Norway, Instituttveien 6, Kjeller, Norway

TDF

3DB
AC
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TEST REPORT
FCC Part 15.247

N e m ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

tH| Spectrum [ M I

Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz
= Att 10dB  SWT 1.01 ms VBW 3 MHz

Mode Auto Sweep

10 dBm

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz 1001 pts 3.0 MHz/
2 Result Summary None

Channel | Bandwidth | Offset | |
Tyl (Ref) 18.000 MHz 13.54 dBm
Tx Total 12.54 dBm

n Measuring...

Span 30.0 MHz

16:25:24 2

Conducted Output Power, 2462 MHz, 802.11b, 11Mbps
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MARKER 1 “ RBW 1 MHz
VBW 3 MHz
2.463322115 CGHz - SWT 2.5 ms

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Marker 1 [T1]
97.18 dBuVv/ e
2.463322115 GHz

—110

1
—100

TDF

| 20

3DB

AC

Center 2.462 GHz 2.5 MHz/

Tx Channel
Bandwidth 18 MHz Power 10

Date: 5.NOV.2013 10:34:23

Radiated Output Power, 2462 MHz, 802.11b, 11Mbps (M ax: VP)

Nemko Norway, Instituttveien 6, Kjeller, Norway

Span 25 MHz

5.26 dBuV/m
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| Spectrum

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

(-]

Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz
10dB  SWT 1.01 ms VBW 3 MHz

Mode Auto Sweep

10 dBm

0dBm

-10 dBm

-20 dBm

]

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz

1001 pts 3.0 MHz/ Span 30.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset |
Tx1 (Ref) 18.000 MHz 16.86 dBm
Tx Tatal

16.86 dBm

1

Conducted Output Power, 2462 MHz, 802.11g, 54Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring...

12:18:50 %
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

* Marker 1 [T1
@ MARKER 1 RBW 1 MHz arker 1 [T1]

VBW 3 MHz 97.41 dBpV/ v
2.465205128 CHz o SWT 2.5 ms 2.465205128 GHz

—110

—100

S| TDE

3DB
AC

Center 2.462 GHz 2.5 MHz/ Span 25 MHz

Tx Channel
Bandwidth 18 MHz Power 10 7.77 dBpV/m

Date: 5.NOV.2013 10:32:04

Radiated Output Power, 2462 MHz, 802.11g, 54Mbps (M ax: VP)
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| Spectrum

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

(-]

Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz

® ALt 10 dB  SWT 1.01 ms  W¥BW 3 MHz Mode Auto Sweep

10 dBm

0dBm

-10 dBm

-20 dBm /

B e T

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz 1001 pts

3.0 MHz/

Span 30.0 MHz

2 Result Summary

MNonhe
Channel | Bandwidth | Offset Po |
Tyl (Ref) 18.000 MHz 16.57 dBm
Tx Total

16.57 dBm

1

Conducted Output Power, 2462 MHz, 802.11n, MCS7

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring... 12:20:25 %
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

* Marker 1 [T1
@ MARKER 1 RBW 1 MHz arker 1 [T1]

VBW 3 MHz 95.66 dBUV/ v
2.456911859 CHz o SWT 2.5 ms 2.456911859 GHz

—110

—100

;ﬁg/ TDF

3DB
AC

Center 2.462 GHz 2.5 MHz/ Span 25 MHz

Tx Channel
Bandwidth 18 MHz Power 10 6.15 dBpVv/m

Date: 5.NOV.2013 10:21:28

Radiated Output Power, 2462 MHz, 802.11n, MCS7 (Max : VP)
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TEST REPORT
FCC Part 15.247

N e m ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

| Spectrum l N I

Ref Level 20.00 dBm  Offset 10.40 dB ® RBW 1 MHz

& Att 20dB  SWT 1.01 ms  WBW 3 MHz Mode Auto Sweep
1T ACLR TPk Max
M1[1] 6.72 dBm
2.4291 GHz
10 dBm
0 dBm / \
-10 dem / \
-20 dem / \
W o T
-40 dem
50 dem
-60 dBm
-70 dem
CF 2,422 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Result Summary MNone
Channel | Bandwidth | Offset | Po | |
Txl (Ref) 36.000 MHz 20.20 dBm
Tx Total 20.20 dBm
n Measuring... m ' :.lIJ:.25:45 %

Conducted Output Power, 2422 MHz, 802.11n, MCS7, 40 MHz BW

tH| Spectrum [ M I

Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz

@ ALt 20dB SWT 1.01 ms  VBW 3 MHz Mode Auto Sweep
1 ACLR 1PK Max
M1[1] 6.56 dBm
2.4442 GHz
10 dBm
0 dem / \
-10 dBm / \
-20 dem / \\
-30 dem
it ot ot
-40 dBm
50 dem
-60 dBm
-70 dem
CF 2.437 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Result Summary None
Channel | Bandwidth | Offset | |
Txi (Ref) 36,000 MHz 20.02 ﬁBm
Tx Total 20.0Z dBm
n Measuring...

10:27:19 2

Conducted Output Power, 2437 MHz, 802.11n, MCS7, 40 MHz BW
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TEST REPORT
FCC Part 15.247

Nem ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

Y
tH| Spectrum [ M I

Ref Level 20.00 dBrm  Offset 10.40 dB & RBW 1 MHz
= Att 20dB SWT 1.01 ms VBW 3 MHz

Mode Auto Sweep

MI1[1] 2.66 dBm
2.4591 GHz

10 dBm

0dBm

-10 dBm /
-20 dBm /
-30 dBm /\M/

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.452 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Result Summary None

Channel | Bandwidth | Offset | P%; |
Tyl (Ref) 36.000 MHz 16.43 dBm

Tx Total 16.43 dBm

n Measuring... 10:28:35 %

Conducted Output Power, 2452 MHz, 802.11n, MCS7, 40 MHz BW
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3.7 Spurious Emissions (Radiated)

Para. No.: 15.247 (c)

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Test Performed By: G.Suhanthakumar

Date of Test: 05. Nov 2013

Test Results: Complies

Measurement Data:

Peak Detector:

Modulation Measured field strength (dBpV/m) Limit Margin
and Bitrate

2390 MHz 2483.5 MHz dB dB
802.11b, 11Mbps 46.1 43.3 74 27.9 30.7
802.11g, 54Mbps 57.2 48.8 74 16.8 25.2
802.11n, MCS7, 20MHz BW 56.7 48.5 74 17.3 255
802.11n, MCS7, 40MHz BW 55.0 59.3 74 19.0 14.7
Average Detector:
Modulation Measured field strength (dBuv/m) Limit Margin
and Bitrate

2390 MHz 2483.5 MHz dB dB
802.11b, 11Mbps 36.6 35.9 54 17.4 18.1
802.11g, 54Mbps 50.5 39.7 54 3.5 14.3
802.11n, MCS7, 20MHz BW 49.1 40.6 54 4.9 134
802.11n, MCS7, 40MHz BW 48.5 47.7 54 5.5 6.3

Tested according to KDB 558074 D01 DTS Measurement Guidance v03r01, Section 13.1 & 13.3.2

Duty Cycle was 100% during all tests.

Measurements with 802.11n and 40MHz BW were only performed Conducted, values above are calculated using the
method from KDB 558074 D01 v03r01, clause 12.2.2. Reported value for Upper Band Edge is the highest of the two

measurements.

See attached plots.
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FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

@mko

MultiView | Spectrum
Ref Level 10.00 dBm  Offset 10.40 dB & RBW 1 MHz
& ALt 20dB SWT 1.01 ms  VBW 3 MHz Mode Auto Sweep
1 Frequency Sweep

M1[1] 1.63 dBm)|

ML 2.4293 GHz

M2jl] -41.35 dBm

0 dem \/ 3876 GHz

- | |
/ \

-30 dem
2 A K

-40 dBm

S R T Y e

-60 dBm

-70 dBm

-80 dBm

Span 150.0 MHz
03.12.2013
16:11:39 2

1001 pts 15.0 MHE/

CF 2,375 GHz
S m—
J Measuring... WHNEREEED i

1

Lower Band Edge, Conducted, Peak, 2422 MHz, 802.11n

, MCS7, 40MHz BW

m

MultiView | Spectrum
Ref Level 10.00 dBm  Offset 10.40 dB8 ® RBW 1 MHz
& Att 20dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 100071000
1 Frequency Sweep
M2[1]  -47.89 dBm
2.3885 GHz
M1[1] -2.39 dBm|
0 dBm JL_M 2.4282 GHz
-10 dem /ﬁf \\
-20 dBm / \
-30 dem \
40 dem
12 //,—j
-50 dim ™
| -60 dBm—————
-70 dem
-80 dBm
CF 2,39 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
]-[ ] Measuring... EUNEEEEED i l:l4.1162:.123li:lg y

Lower Band Edge, Conducted, Average, 2422 MHz, 802.

Nemko Norway, Instituttveien 6, Kjeller, Norway

11n, MCS7, 40MHz BW

Page 49 (85)



TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

® MARKER 1 * RBW 1 MHz Marker 1 [T1]
2.4835 CHz VBW 3 MHz 43.32 dBuv/ n

Ref 117 dBuV/m * Att 10dB SWT 2.5 ms 2.483500000 GHz

—110

o

N TDF

-60 \ 3cB
\ AC

~50 \“‘“W
WW%WWWMM

—40

—30

—20

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 5.NOV.2013 10:36:11

Upper Band Edge, Radiated, Peak, 2462 MHz, 802.11b, 11Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 50 (85)



FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

@ * RBW 1 MHz Marker 1 [T1 ]
VBW 10 MHz 35.91 dBuV/ "
Ref 117 dBuV/m “ At 10dB SWT 2.5 ms 2.483500000 GHz
—110
“L100
MAX
g5

\ TDF

—20

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 5.NOV.2013 10:36:58

Upper Band Edge, Radiated, Average, 2462 MHz, 802.1 1b, 11Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 51 (85)



FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

@ * RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 48.81 dBpV/ "
Ref 117 dBuV/m “ At 10dB SWT 2.5 ms 2.483500000 GHz
—110
1P K 100
MAX
W\/\m“‘\

90 \ TDF
—80

- e M)

—40

—30

—20

Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 5.NOV.2013 10:26:00

Upper Band Edge, Radiated, Peak, 2462 MHz, 802.11g, 54Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 52 (85)



FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

@ * RBW 1 MHz Marker 1 [T1 ]
VBW 10 MHz 39.74 dBpV/ "
Ref 117 dBuV/m “ At 10dB SWT 2.5 ms 2.483500000 GHz
—110
“L100
MAX
%M\w«w/\\ TDF

WW—W&AW
—30
—20
Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 5.NOV.2013 10:25:27

Upper Band Edge, Radiated, Average, 2462 MHz, 802.1 1g, 54Mbps

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 53 (85)



@mko

% * RBW 1 MHz
VBW 3 MHz

Ref 117 dBuVv/m * Att 10dB SWT 2.5 ms

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Marker 1 [T1]
48.49 dBuVv/ m
2.483500000 GHz

—110

—100

TDF

PS

—20

Center 2.4835 GHz 5 MHz/

Date: 5.NOV.2013 10:22:11

Upper Band Edge, Radiated, Peak, 2462 MHz, 802.11n,

Nemko Norway, Instituttveien 6, Kjeller, Norway

MCS7

Span 50 MHz

Page 54 (85)



FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

@ * RBW 1 MHz Marker 1 [T1 ]
VBW 10 MHz 40.58 dBpV/ "
Ref 117 dBuV/m “ At 10dB SWT 2.5 ms 2.483500000 GHz
—110
“L100
MAX
%wx TOF

WWMMM W S
—30
—20
Center 2.4835 GHz 5 MHz/ Span 50 MHz

Date: 5.NOV.2013 10:23:18

Upper Band Edge, Radiated, Average, 2462 MHz, 802.1 1n, MCS7

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 55 (85)



TEST REPORT
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FCC Part 15.247

Ne m ko Report no.: 247284-1
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TEST REPORT

FCC Part 15.247

Ne m ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

RF conducted power to 25 GHz see attached plots.
Maximum RF level outside operating band:

RF ch 1: >40 dB/C, margin >20 dB

RF ch 6: >40 dB/C, margin >20 dB

RF ch 11: >31 dB/C, margin >20 dB
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FCC ID: ACJ96NKX-PRXA10

Ref Level 0.00 dBrm  Offset 10.40 dB ® RBW 100 kHz
& ALt 20dB  SWT 1.01 ms  VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep
Limit Chelck PASS M1[1] -41.60 dBm

Line FCC15.247 -20DB PASIS W 2.39880000 GHz
-10 dém .
an / \
FcC15.247 2008 / \
-30 dBm
M1 f

-40 dem M g
-50 dBm MMW A\, i r.w’lﬂm%

”"M"‘”“J ) 1
TP S ks

-70 dem

-80 dem

-90 dem

CF 2,4 GHz 1001 pts 10.0 MHz/ Span 100,0 MHz

S— — — — T —
]_[ J Measuring... EUNEREEED i 2”'1122:'529'?33 y

Lower Band Edge , Conducted, 2412 MHz, 802.11n, MCS 0, 20MHz BW

MultiView | Spectrum | = I

Ref Level -3.00 dBrn  Offset 10.40 dB ® RBW 100 kHz
& Att 20dB  SWT 1.01 ms  W¥BW 300 kHz Mode Auto Sweep

1 Frequency Sweep 1Pk
FCC15. 20 rHB0Chegck PASIS M1[1] -56.57 dBm
Line FCC15.247 -20DB JJJLM M PASIS 2.48780000 GHz

-10 dém / U m

-20 dem ”)‘n \H

-30 dém { \

-40 dem / \

-50 dem A

M/J M 3

\JJIDJQQAM S MMN PRPENN AW Wi W | N |

s A A o P R P AT g TP W T JLA L e

-70 dBm

-80 dBm

-390 dBm

-100 dem

CF 2.4835 GH=z 1001 pts 10.0 MHz/ Span 100.0 MHz
]-[ ] Measuring... WHNREEEED i 20:.1132:;]26?;3 %

Upper Band Edge, Conducted, 2462 MHz, 802.11b, 1Mbp s

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 62 (85)



TEST REPORT

FCC Part 15.247

Ne m ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

Ref Level -5.00 dBm  Offset 10.40 dB ® RBW 100 kHz

® ALt 20dB  SWT 1.01 ms  VBW 300 kHz Mode Auto Swee
FCC15.2hiHethe ck F‘W PAS M1[1] -44.75 dBm
10 derhire FCCA5.247 -200E PA 2.48480000 GHz

20 dam
-30 dem / \
-40 dim f \* [

mw o TMW WM

M ﬂJIN\fLM PRI
LA

(TN RRPI S YRT) DY S
v il i v

-60 dBm A

-70 dém

-80 dBm

-90 dém

-100 dBm

EF 2.4835 GHz 1001 pts 10.0 MHE/ Span 100.0 MHz
20.12.2013

J Measuring... WUNREACED 96 13:08:53 4
%

Upper Band Edge, Conducted, 2462 MHz, 802.11g, 6Mbp s

MultiView | Spectrum | = I

Ref Level -5.00 dBrn  Offset 10.40 dB ® RBW 100 kHz
& Att 20dB  SWT 1.01 ms  WBW 300 kHz  Mode Auto Swee

FCC 15 2B frB0Bh e ck MI‘JWW‘W PASS M1[1] -43.74 dBm
.10 dBrhine FCG15. 2497 =2008 F’M P ASKE 2.48390000 GHz|

-20 dBm / \
-30 dom

-40 dBm: M 1

50 d MW*

-60 dBm:

W ST RO NI [T O R
ot T

TN

-70 dBm

-80 dBm

-30 dBm

-100 dBm

CF 2.4835 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

i 20.12.2013
Measuring... EUNEEEEED i
13:11:21 7

Upper Band Edge, Conducted, 2462 MHz, 802.11n, MCSO , 20MHz BW

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 63 (85)



TEST REPORT

FCC Part 15.247
Ne m ko Report no.: 247284-1
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Ref Level 20.00 dBm  Offset 10.40 dB ® RBW 100 kHz

@ Att 10dB  SWT 1.2 ms  VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep
D2[1] -35.79 dB
26,0100 MHz
M1[1] -6.37 dBm|
10 dBm 2.4609600 GHz
0 dBm
M1
10 dem MAJLMAI\WM iy WUWHWWWUW
-20 dem U l

L\_‘___i:

-30 dBm
;/ 11
il |5}

-40 dBm

-50 dBm vy

60 dam Fireny

-70 dBm

CF 2.4835 GH=z 1001 pts 12.0 MHz/ Span 120.0 MHz
]-[ ] Measuring... WHNREEEED i D3ﬁ2:'523'::'£ %

Upper Band Edge, Conducted, 2452 MHz, 802.11n, MCS7 , 40MHz BW
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10
Radiated emissions 10 kHz-30 MHz.
Measuring distance 10 m, measured with Peak detector.

Limit is converted to 10 m using 40 dB/decade according to 15.31 (f) (2).

Frequency | Operational condition Field strength | Measuring distance Limit Margin
FCC15.209
dBuvim metres dBuVv/m dB
34.5 kHz TX on 42.57 10 96 53.43
See plot.
® MARKER 1 RBW 9 kHz Marker 1 [T1]
34.52 kHz MT 50 ms 42.57 dBpVv/ w
Step AUTO Att 0 dB PREAMP OFF 34.520000000 kHz
dBuv: 1110 100 kHz 1 MHz arkel 4 LOINIHZ
/m KHzZ LIMIT CHECHK [PASE 4%.14 qHpv/ m
—100 Lsdolobados
arke{ J[[r1 SGL
1PN \\ 38.87 qHV/ m
CLRW R 162.90opqdqooo kHz
| \ arked 4 (11
80 30-8d H\// o TDE
doppoo MHz|

—70

—60

1 \‘ 6CB
DC
T 3
Al

V\u“'\ X )
_:30 %Mfww%www s I

—20

—10

0

9 kHz 30 MHz

Date: 5.NOV.2013 13:42:41
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TEST REPORT

FCC Part 15.247

Ne m ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

Radiated emission 30 — 1000 MHz.
Detector: Quasi-Peak

Measuring distance 3 m.
All values are below the limit even when measured with Peak Detector, RBW=100kHz, VBW=300kHz.

60
I FCCO Part/15 C 83m ¢

i)

820.744000 MV
26.909 dBuVi

i
—CQD

63.562000 MHz
12.191 dBuV/m

Level in dBuV/m
w

S

[HEN
—

30M 50 60 80 100M 200 300 400500 800 1C

Frequency in Hz

Radiated Emissions, 30 -1000MHz, VP and HP @3m
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TEST REPORT

FCC Part 15.247

Ne m ko Report no.: 247284-1
FCC ID: ACJ96NKX-PRXA10

Radiated Emissions, 1-25 GHz

Measuring distance:  3m (1 — 8.5 GHz)
1m (8.5 - 25 GHz)

Peak Detector:

Frequency [RF Field strength, Limit Margin
channel Peak Detector, 3m,1m

GHz all dBuv/m dB pvim dB

All fregs - None detected 74 -

AV Detector:

Frequency [RF Field strength, Limit Margin
channel Peak Detector, 3m,1m

GHz all dBuv/m dB pvim dB

All fregs - None detected 54 -

Antenna factor, amplifier gain and cable loss are included in spectrum analyzer “Transducer factor”.

See plots.
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FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

@ MARKER 2 * RBW 1 MHz Marker 2 [T1 ]
2.942307692 GHz VBW 3 MHz 46.41 dBpV/ m
Ref 117 dBuVv/m * Att 10 dB SWT 5 ms 2.942307692 GHz
Markef 1 [T1]
1(5.59 dBu\/ 08
110 T
. 2.4019871795 GHz
1 P K
MAX]
—90 TDF
80
70
L 60 3CB

\ AC
VS PRI 1
.'WWNMWM m

_4g 4

—20

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 5.NOV.2013 09:39:52

Radiated Emissions, 1000 -3000 MHz, VP, 802.11g, 54 Mbps
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

% MARKER 2 * RBW 1 MHz Marker 2 [T1 ]
2.951923077 CHz VBW 3 MHz 46.84 dBuVv/ m
Ref 117 dBuVv/m *Att 10dB SWT 5 ms 2.951923077 GHz
Markef 1 [T1]
103.07 dBp\{/ nm
~110
. 2.413722756 [GHz
1 P KT
MAX
—90 TDF
80 PS
70
—60 3CB

Y UL s
T

LML
30
20
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 5.NOV.2013 09:43:31

Radiated Emissions, 1000 -3000 MHz, HP, 802.11g, 54 Mbps
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@mko

@ MARKER 1
8. 473557692 CHz

Ref 87 dBuV/m

* RBW 1 MHz
VBW 3 MHz
* Att 10dB SWT 35 ms

TEST REPORT
FCC Part 15.247
Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

Marker 1 [T1]
51.68 dBuV/ m
8.473557692 GHz

1
, MA“VMAAJ

TDF

LNA

—10

—0

—-10

Start 3 GHz

Date: 5.NOV.2013 12:09:16

Radiated Emissions, 3000 -8500 MHz, VP, 802.11g, 54 Mbps

550 MHz/
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Stop 8.5 GHz

Page 71 (85)



FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

@ MARKER 1 * RBW 1 MHz Marker 1 [T1]
8. 138621795 CHz VBW 3 MHz 51.68 dBuV/ g
Ref 87 dBuv/m * Att 10dB SWT 35 ms 8.138621795 GHz

TDF

LNA
50 e me

—10

—0

—-10

Start 3 GHz 550 MHz/ Stop 8.5 GHz

Date: 5.NOV.2013 12:10:01

Radiated Emissions, 3000 -8500 MHz, VP, 802.11g, 54 Mbps
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

@ MARKER 1 * RBW 1 MHz Marker 1 [T1 ]
11.64663462 GHz VBW 3 MHz 47.30 dBu v
Ref 72.5dBuv “Att 10 dB SWT 25 ms 11.646634615 GHz
70 Offsdt 05 dB
—60
1P K]
MAX
—50 LVL
Y
ATV .MMJ/WWW“W‘ ToF
NN st MU g fopn i I oA bt gl
LNA
PS
—30
—20
3CB
AC
—10
—0
—- 10
—-20
Start 8.5 GHz 350 MHz/ Stop 12 GHz

Date: 5.NOV.2013 12:19:47

Radiated Emissions, 8.5 - 12GHz, VP, 802.11g, 5 4Mbps, @1m
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

% MARKER 1 * RBW 1 MHz Marker 1 [T1 ]
11.70272436 GHz VBW 3 MHz 45.99 dBp v
Ref 72.5dBuV “ At 10dB SWT 25 ms 11.702724359 GHz
70 Offsdt 05 dB
60
1P K
MAX
50 T LVL
\AMWW TDF
Lol MWWWMW
LNA
PS
30
20
3CB
AC
10
o
10
- 20
Start 8.5 GHz 350 MHz/ Stop 12 GHz

Date: 5.NOV.2013 12:20:42

Radiated Emissions, 8.5 - 12GHz, HP, 802.11g, 54M bps, @1m

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 74 (85)



FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

@ MARKER 1 * RBW 1 MHz Marker 1 [T1]
17.80769231 CHz VBW 3 MHz 49.04 dBu \Y

Ref 72.5dBuv * Att 10dB SWT 35 ms 17.807692308 GHz

70 QOffsét 95 dB

MMMWWW&V}A\M WWMWW TDF

LNA
PS

—10

—0

—-10

—-20

Start 12 GHz 600 MHz/ Stop 18 GHz

Date: 5.NOV.2013 12:23:10

Radiated Emissions, 12 - 18GHz, VP, 802.11g, 54Mbp s, @1m
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FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

% MARKER 1 * RBW 1 MHz Marker 1 [T1]
17.96153846 CHz VBW 3 MHz 49.21 dBu \Y
Ref 72.5dBuv * Att 10dB SWT 35 ms 17.961538462 GHz

70 QOffsét 95 dB

WWWWWM“WMWW TOF

LNA
PS

—10

—0

—-10

—-20

Start 12 GHz 600 MHz/ Stop 18 GHz

Date: 5.NOV.2013 12:23:38

Radiated Emissions, 12 - 18GHz, HP, 802.11g, 54Mbp s, @1m
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TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

@ MARKER 1 * RBW 1 MHz Marker 1 [T1]
24.27083333 CHz VBW 3 MHz 33.17 dBuVv/ n
Ref 72.5 dBuVv/m *Att 10dB SWT 45 ms 24.270833333 GHz
70 Qffsét 95 dB
—60
1P K|
MAX
—50 LVL
TDF
—40
LNA
] PS
mﬁ' " VI PETL R U | W Y ol A A T | uAMAAlMH L\NMM..MIIIA/‘
Y A A A I N e S B
—20
3CB
AC
—10
—0
—- 10
—-20
Start 18 GHz 700 MHz/ Stop 25 GHz

Date: 5.NOV.2013 12:28:24

Pre-scan, 18 - 25GHz, 802.11g, 6Mbps
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FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Nem ko Report no.: 247284-1

3.8 Power Spectral Density (PSD)
Para. No.: 15.247 (d)

Test Performed By: G.Suhanthakumar Date of Test: 12 .Nov 2013

Test Results: Passed

Measured and Calculated Data:

Carrier Frequency Power Spectral Density
(MHz) (dBm)
802.11b, 11Mbps | 802.11g, 54Mbps | 802.11n, MCS7, 802.11n, MCS7,
20MHz BW 40MHz BW
2437 1.6 -0.5 -1.0 -4.3

Tested according to KDB 558074 D01 DTS Meas Guidance v03r01, Section 10.2.

Requirements:

The Power Spectral Density of a Digital Transmission System shall be no greater than +8 dBm in any 3 kHz
band
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(Nemko

TEST REPORT

FCC Part 15.247

Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

1 Frequency Sweep

M1

MultiView | Spectrum [ T_]
Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz
& Att 20dB  SWT 1.02 ms  WBW 300 kHz Mode Auto Sweep

M1[1] 0.21 dBm
2.43548200 GHz

O e R

f

-10 dBm }WV \\ﬂ/
-20 dBm

Wl

S

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts

2.0 MHz/

Span 20.0 MHz

I

20.12.2013

] Measuring... WHNREEEED i 16:22:39 /
122 A

PSD, 2437 MHz, 802.11b, 1Mbps

MultiView | Spectrum

Ref Level 10.00 dBrm  Offset 10.40 dB & RBW 100 kHz
= Att 20dB SWT

1.02 ms  WBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

MI[1] 1.59 dBm)|
2.43676000 GHz

T WW\”‘W
P

A A

-10 dBm M =y

S~

T,

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts
Se— — —

2.0 MHE/

Span 20.0 MHz

1

20.12.2013

J Measuring... lllllll.l“ 16:18:09 %
:18: %

PSD, 2437 MHz, 802.11b, 11Mbps
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TEST REPORT
FCC Part 15.247

| Nem ko Report no.: 247284-1
\"%> FCC ID: ACJ96NKX-PRXAL0

Multiview | Spectrum . I

Ref Level 10.00 dBrm  Offset 10.40 dB & RBW 100 kHz
& ALt 20dB  SWT 1.02 ms  WBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

MI[1] -2.03 dBm
2.43012700 GHz

N

0 dem —

™,

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts 2.0 MHz/ Span 20.0 MHz
h— — — — e ——

o 20.12.2013
Measuring... EENEREERD ik
16:19:22 2

PSD, 2437 MHz, 802.11g, 6Mbps

MultiView | Spectrum | I - ]

Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz
& Att 20dB  SWT 1.02 ms  WBW 300 kHz Mode Auto Sweep

1 Frequency Sweep
M1[1] -0.46 dBm
2.43140600 GHz

o ",
UV\\

30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts 2.0 MHz/ Span 20.0 MHz

i 20.12.2013
Measuring... EUNEEEEED i
16:20:12 7

PSD, 2437 MHz, 802.11g, 54Mbps
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— TEST REPORT
FCC Part 15.247

| Nem ko Report no.: 247284-1
\"%> FCC ID: ACJ96NKX-PRXAL0

Multiview | Spectrum . I

Ref Level 10.00 dBrm  Offset 10.40 dB & RBW 100 kHz
& ALt 20dB  SWT 1.02 ms  WBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

M1[1] -1.90 dBm|
2.44537200 GHz

0 dem \/:i\ﬂ\
-30 dem \\,\
-40 dBm
-50 dem
-60 dBm
70 dBm
-80 dBm
CF 2,437 GHz 1001 pts 2.0 MHz/ Span 20.0 MHz
S— — — — T —

]_[ J Measuring... WMNMRNAED W S eTTE Yy
/

PSD, 2437 MHz, 802.11n, MCSO0, 20MHz BW

MultiView | Spectrum | I - ]

Ref Level 10.00 dBm  Offset 10.40 dB ® RBW 100 kHz
& Att 20dB  SWT 1.02 ms  WBW 300 kHz Mode Auto Sweep

1 Frequency Sweep
M1[1] -1.00 dBm
2.42860800 GHz

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2,437 GHz 1001 pts 2.0 MHz/ Span 20.0 MHz

i 20.12.2013
Measuring... EENRRERRD ik
16:21:47 7

PSD, 2437 MHz, 802.11n, MCS7, 20MHz BW
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TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

MultiView | Spectrum | l = I

Ref Level 20.00 dBm  Offset 10.40 dB ® RBW 100 kHz
& Att 10dB  SWT 1.04 ms  WBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

M1[1] -4.26 dBm
2.4410 GHz

10 dBm

0 dam

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2,437 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz

i 04.12.2013
Measuring... EUNEEEEED i
13:55:149 7

PSD, 2437 MHz, 802.11n, MCS7, 40MHz BW
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@mko

4 LIST OF TEST EQUIPMENT

TEST REPORT

FCC Part 15.247
Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment
and ancillaries are identified (hnumbered) by the Test Laboratory.

No. [Model number Description anufacturer Reéf. no. Cal. date |Cal. Due
1 ESU40 Spectrum Analyzer Rohde & Schwarz LR 1639 2013.09.24 | 2014.09.24
2 4768-10 Attenuator Narda LR1647 2013.06 2014.06
3 ESHS10 EMI receiver Rohde & Schwarz N3528 2013.09.09 | 2014.09.09
4 ESH3-Z5 Two Line V-Network Rohde & Schwarz LR 1076 Cal b4 use
5 80S Signal Generator Powertron LT 502 Cal b4 use
6 6812B AC Power Source Agilent LR 1515 2013.10.28 | 2014.10.28
7 ESH3-72 Pulse Limiter Rohde & Schwarz LR 1074 2012.04.24 | 2014.04.24
8 ESCI Measuring Receiver Rohde & Schwarz N-4259 2013.03.21 | 2015.03.21
9 JB3 BiLog Antenna Sunol Sciences N-4525 2011.09.07 | 2014.09.07
10 LNA6900 Preamplifier Teseq LR 1593 Cal b4 use
11 3115 Horn Antenna EMCO LR 1330 2010.08.05 |2015.08.05
12 8449B Pre-amplifier Hewlett Packard LR 1322 2013.09 2014.09
13 HFH2-722 Loop Antenna Rohde & Schwarz LR 285 2010.11 2015.11
14 | PM7320X Antenna horn Siverts lab LR 103 2009.01.26 | 2014.01.26
15 DBF-520-20 Antenna horn Systron Donner LR 101 2009.01.26 |2014.01.26
16 (638 Antenna horn Narda LR 1480 2010.06.17 |2015.06.17
18 Model 87 V Multimeter Fluke LR 1599 2012.10.29 |2014.10.29
19 6HC3000/18000 Highpass Filter Trilithic LR 1614 Cal b4 use
20 FSW26 Spectrum Analyzer Rohde & Schwarz LR 1640 2013.08.30 |2014.08.30
21 NRP-Z81 Wideband Power Sensor Rohde & Schwarz LR 1644 2013.04.05 |2014.04.05
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TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 247284-1

FCC ID: ACJ96NKX-PRXA10

BLOCK DIAGRAM

4.1 Conducted Tests

10 dB
Spectrum
EUT 1
Analyzer
Test equipment included: 1, 2, 20, 21
4.2 This setup is used for all measurements on 50 ohm a  ntenna connector.
4.3 Power Line Conducted Emission
Shielded Room
EUT LISN Test Receiver

Test equipment: 3, 4, 6, 7, 18, 19
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FCC ID: ACJ96NKX-PRXA10

TEST REPORT
FCC Part 15.247
Ne m ko Report no.: 247284-1

4.4 Test Site Radiated Emission

Anechoic Chamber

Antenna /

H=1-4m
EUT

Non-conducting
support on Turntable,

H=0.8m Ground Plane

Test Receiver

Shielded Room

Test equipment: 1, 9, 10, 11, 12, 13, 14, 15, 16, 18

This test setup is used for all radiated emissions tests. For frequencies below 30 MHz the measuring distance is 10 m,
for all other frequencies it is 3m or 1m. Emissions above 1 GHz were measured with a Spectrum Analyzer and Horn
Antenna and with the preamplifier after the antenna. For measurements above 18 GHz the test receiver is moved inside
the anechoic chamber and located next to the antenna to minimize the cable loss.
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